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YIZI INDUSTRIAL CO., LTD 
YUNTAI ROAD, GUANGCHANG INDUSTRIAL PARK, FUZHOU, JIANGXI 

 
The following sample(s) was/were submitted and identified on behalf of the client as: 
     
Sample Description : Bamboo slats in black 
   
Test Performed  : Selected test(s) as requested by applicant 
  *  *  *  *  *   
Sample Receiving Date : May 09, 2017 
Testing Period : May 09, 2017 -  May 12, 2017 
Test Result(s) : Unless otherwise  stated the results shown in this test report refer only to the 

sample(s) tested. For further details, please refer to the following page(s). 
 
 
 
Signed for and on behalf of SGS-CSTC 
Standards Technical Services( Tianjin )Co.,Ltd  
 

 
_________________________ 
Lisa Yang  (Account    Executive) 
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Test Result 
 
Colour Fastness To Light  
(ISO 105-B02:2014; use Xenon arc lamp, exposure cycle A1, no flip-flop mode was used) 
 
    
Comparison upto blue wool 
reference 6  

  

Grade (Bluewool Std) 5-6  
 
 

Sample Photo 

 
*** End of Report *** 
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